Ministry of Health and Family Welfare
Government of India

Guidelines for Green and Climate
Resilient Healthcare Facilities

) %gr National Centre
‘if« for Disease Control

- Government of India







Guidelines for Green and Climate
Resilient Healthcare Facilities
February 2023

National Programme on Climate Change and Human Health,
National Centre for Disease Control,
Government of India






Table of Contents

Abbreviations... S 14

Acknowledgement S 4 |

About National Programme on Cllmate Change and Human Health.....................................viii
Green and Climate Resilient Healthcare Facility ...
ENERGY EFFICIENCY .oooiiimsismmmmisisimnsssssssssssssssssssssssssssssssssssasssssssssssssssssssssssssssssssssasassssssssssssssasasassnnas
[...]
Measure the amount of water used by each water consuming fixtures or piece of
equipment and compare it with the recommended flow rates.

Ask for water conservation suggestions from employees who are familiar with each water-
use process.

C.1.3 Prepare an audit report

Audit reports include an updated set of facility diagrams, blueprints, and water flow
charts.

Current list of all water-using equipment with manufacturers ‘recommended
input/output flow rates and the actual flow rates recorded during water audit.

Water flow chart that shows the movement of water from the time it enters the facility
until it is discharged.

Water use figures (total facility and broken out by operating areas and processes).
Any additional water-use observations revealed by the walk-through audit and analysis.
Evaluation of the total cost of water used by the entire facility.

Determine total water cost
Based on the findings of the audit report, the total cost of water can be determined.

The cost of water can also vary. Some utilities charge different rates based upon the
amount of water used. And water rates may vary seasonally

34| P age-NPCCHH Guidelines for Green and Climate Resilient Healthcare Facilities



e In addition to the utility cost, the total cost of water also includes the cost of heating,
cooling, energy cost of pumping pre-treating, including filtering, purifying, and softening,
chemical treatment, including treating boiler feed, cooling tower water predisposal
treatment, disposal of hazardous aqueous substances and sewer discharge which can be
based on the amount of water.

e Adding up the total annual cost of water and water processing. This total will be the
current baseline cost of water.

E. Prepare an action plan

¢ During the formulation of an action plan, those area needs to be focused on where the
water consumption and water wastage is high.

e Review all equipment and water using devices for possible water efficiency
improvements.

e Water using equipment like faucets, showerheads, single flush toilets need to be replaced
with low flow plumbing fixtures, and in some cases retrofitting existing equipment will
be the better solution.

e Regular monitoring of sanitary fixtures should be done to identify the leaks, and it needs
to be repaired early.

o Install sensor-operated faucets and new low flow taps in place of dripping taps.

e Regular monitoring of the checkpoints from where the water enters and water leaves in
the facility should be done.

e Regular monitoring in the areas where water consumption is high like kitchen, laundry,
and gardening so that optimum usages of water can occur.

§2.1.2 Healthcare facilities shall have a plan for wastewater treatment.

A. Sewage Treatment Plant

Sewage treatmentis the process of
removing contaminants from healthcare facility
wastewater, containing mainly healthcare
facility sewage.  Physical, chemical, and
biological processes are used to remove
contaminants and produce treated wastewater
(or treated effluent) that is safe enough for
release into the environment. A by-product of
sewage treatment is a semi-solid waste or slurry,
called sewage sludge. The sludge has to _ :
undergo further treatment before being suitable Figure 22: Sewage Treatment Plant
for disposal or application to land. The treated

water can be reused again for gardening and flushing.

35| P age-NPCCHH Guidelines for Green and Climate Resilient Healthcare Facilities


https://en.wikipedia.org/wiki/Effluent
https://en.wikipedia.org/wiki/Sewage_sludge
https://en.wikipedia.org/wiki/Sewage_sludge_treatment

There are two ways for setting up of sewage treatment plant for healthcare facility. It may be
connected to the centralized treatment plant, in that scenario, the facility should ensure with
the agency representative that periodic check-ups and regular maintenance of the pipeline
etc.is conducted. On the other hand, if the healthcare facility is not connected with the
centralized sewage treatment plant and have a sufficient space to install STP, then detailed
design and flow is illustrated below for setting up of such system.

Secondary
treatment

Preliminary

Primary
treatment

Tertiary

treatment treatment

Figure 23: Process of Sewage Treatment Plant

A.1 Capacity of the sewage treatment plant:

Table 7: Capacity of STP across different facilities

i +
Facility No. of bed Capacity O STP*  Type of STP + ETP
ASP/MBBR
District Healthcare 100-500 25 KLD (as per 100 (Activated Sludge
Facility beds) Process/ Moving Bed
Biofilm Reactor)
CHC 30 5 KLD ASP/MBBR
PHC 6 NA NA
HWC 6 NA NA
SC 1 NA NA

Note: Frequency of STP may vary as per the requirement.

Note: This calculation is as per the norm of NBC code (1000 litter = 1 KLD), as 450 litres
per bed per day water consumption is recommended so, for 100 bedded District Healthcare
Facility, consumption of water is 45,000 litres per bed per day that requires STP of 45 KLD,

but STP with capacity of 45 KLD is expensive in nature, so 25 KLD is suggested and that
can be run twice in a day to fulfil the requirements.

A.2 Maintenance of Sewage Treatment Plant:

A.2.1 Bar screen

e Check and clean the bar screen at frequent intervals.

e Do not allow solids to overflow/ escape from the screen.

e Ensure no large gaps are formed due to corrosion of the screen.

e Replace the corroded/ unserviceable bar screen immediately.

A.2.2 Grit

e Check and clean trap at frequent intervals.

e Remove both settled solids (at the bottom) and the floating grease.

36| P age-NPCCHH Guidelines for Green and Climate Resilient Healthcare Facilities




¢ Do not allow solids to get washed out of the trap.
e Do not allow oil and grease to escape the trap.

e Redesign the trap if solids and grease escape on a regular basis, despite good cleaning
practices.

A.2.3 Equalization tank

e Keep air mixing on at all times

¢ Ensure that the airflow/ mixing is uniform over the entire floor of the tank.
¢ Adjust the placement of diffusers and the air-flow rate as needed.

e Keep the equalization tank nearly empty before the expected peak load hours (otherwise
it will overflow).

e Check and clean clogged diffusers at regular intervals. Manually evacuate settled muck/
sediments at least once in a year.

A.2.4 Aeration tank

e Operation considerations include maintaining the correct design level of MLSSMLSS
(biomass concentration) in the aeration tank. Problems arise both in the case of excess or
shortage of biomass, causing an imbalance, leading to failure of the process.

e Dead zones on the sewage surface indicate that membranes are blocked from the airside
or the liquid side, so it needs to be replaced or cleaned.

e C(Cleaning of membranes is generally carried out by lifting out the defective units and
scouring out the adhering materials by high-pressure hosing.

e In the case of encrustation of membrane cleaning or scrubbing with a mild acid solution
would be done.

A.2.5 Secondary clarifier

The sacrificial rubber squeegees sweeping the floor of the clarifier need to be checked and
replaced, possibly once in two years.

A.2.6 Tertiary clarifier

In addition, if an intermediate sludge sump is provided, it is advisable to force-flush the
sludge line of the clarifier at frequent intervals, so that the pipe always remains clear, and the
incidence of choking is minimized.

A.2.7 Excess sludge handling

e Fresh sludge (not more than a day old), kept fully aerated and mixed (agitated), dewaters
easily in the filter press. Hence, sludge must not be stored in the handling tank for longer
duration.

o After every dewatering operation, the filter cloths must be thoroughly cleaned, so that
clogging in the pores of the woven polypropylene filter fabric is avoided. Periodic cleaning

of filter cloth with the Hypo solution will also prolong the life of the cloth.

A.3 Typical Design of Sewage Treatment Plant

37| P age-NPCCHH Guidelines for Green and Climate Resilient Healthcare Facilities



?“;-_L:M““‘“ TREATM Ny pn'-l'”’*m' TREATMEN, ﬁ'&“‘“mE T"E“TME.W ) PRODUCY v

Liquid Stream =
Polymar
Chamical }
Addition
LM
> .'* mm
Influent Bar Gl Tank

Land Application
of Blosolids

Figure 24: Typical Design of Sewage Treatment Plant

38| P age-NPCCHH Guidelines for Green and Climate Resilient Healthcare Facilities



Innovative design: A biodigester for the treatment of waste water

Figure 25: Biodigester

Bio Digesters are cylindrical/ rectangular structure with the provision of inlet for human
waste and outlet for bio gas and odourless, harmless fertile water produced by bacteria
digesting the human manure.

Bio digester contains a bacterial consortium which can function from -40 to +60 Deg
centigrade temperature/s

The bacterial consortium degrades the night soil and produces colourless, odourless and
inflammable bio gas containing 50 — 70% methane.

Bio-Digesters do not require sewage-line connection or additional septic tanks for disposal
of black water or waste from toilets.

Bio digester disposes human waste in 100% eco-friendly manner and generates colour
less, odourless water and inflammable methane- gas for cooking, water heating & room
heating etc. as a by-product.

The water can be used as a self-sustaining irrigation source.

By adding a reed bed, the water can be recycled and used further.

Based on the usage of the bio toilet, the methane produced can be used to generate
electricity and for cooking purposes

Multigrade Pressurized Sand and Carbon Filter removes solid, suspended particles and
turbidity from water. Sand filters produce high-quality water without the use of chemical
aids. Passing water through a rapid gravity sand filter strains out the particles trapped
within it reducing numbers of bacteria and removing most of the solids

Carbon filter removes colour, chemicals, and odour from water. Carbon filters are very
effective at removing a number of harmful chemicals. These include chlorine, benzene,
radon, volatile organic chemicals such as pesticides and herbicides and hundreds of other
man-made chemicals that may come into contact with tap water as it proceeds through
the system. In addition, filters remove bad tastes and odour from the water. This
technology is 100% maintenance free and is a continuous biological process.

Bio-Digester Top View (PLAN)

3 fwoter from Ree :
Bed cverflows in [Ovmrficins
cotiection tank)

»

TANK

Seprator)

il LEme

Figure 26: Top view of Biodigester

39| P age-NPCCHH Guidelines for Green and Climate Resilient Healthcare Facilities



B. Effluent Treatment Plant
B.1 About ETP

Effluent Treatment Plant should be provided in every HCF to treat the chemical wastewater
generated from the healthcare facility in order to comply with the effluent standards
prescribed under the BMW Rules, 2016. Sources of wastewater generated from the healthcare
facilities are wards, laboratories, used disinfectants, floor washing, washing of patient’s area,
hand washing, laundry, discharge of accidental spillage, firefighting, bathroom/toilet, etc.
Liquid waste generated due to the use of chemicals or discarded disinfectants, infected
secretions, aspirated body fluids, liquid from laboratories and floor washings, cleaning,
house-keeping, and disinfecting activities should be collected separately and pre-treated prior
to mixing with rest of the wastewater from HCF.

The combined wastewater should be treated in the ETP having three levels of treatment;
primary, secondary and tertiary-

¢ Primary Treatment: equalization, neutralization, precipitation, and clarification.
¢ Secondary Treatment: High-rate aerobic biological treatment, secondary settling tank.
o Tertiary Treatment: Pressure Filtration, Disinfection, and disposal to drain/sewer.

Options for reuse of treated wastewater: Wastewater generated from the HCF is treated in the
ETP and shall be disposed into drain / sewer or could be reused in flushing and horticulture.

Preliminary Stage Primary Stage Secondary (or) Biological Stage Tertiary Stage

Raw waste

ambe Pri Clarifier Activated sludge Secondary Disinfection+
z"_z'f-’ S v [P Frimary aeration tank — Clarifier P nutrients remova
Bar Screens
T Recvycl Secondary
Alr Pl w Effluent
- Treated effluent

for discharge

Frimary sludge

Waste sludge
for disposal

Figure 27: Effluent Treatment Plant

Note: Effluent treatment plant is required in smaller facilities also.

Facilities that have 10, or more than 10 number of beds, effluent treatment plant is required
there for the treatment of waste water.

B.2 Maintenance of Effluent Treatment Plant
B.2.1 Routine maintenance

e In the case of ETP, monitoring of inlet and outlet parameters of the waste and treated
effluent respectively plays a vital role.

e Lubrication and leak detection of rotatory equipment is part of routine maintenance.

e As wastewater can be of corrosive nature, it is mandatory to take corrosion/rust
prevention aids in this plant, e.g., piping used, or equipment used should be rubber lined

40 | P a g e - NPCCHH Guidelines for Green and Climate Resilient Healthcare Facilities



from internally and externally protected by anticorrosive paint.
B.2.2 Mechanical maintenance

e Rotary equipment should be checked for physical health, vibration, alignment, and
leakage periodically.

e All electrical drives, including motor control centre & control panel, should be fortnightly
checked with regards to current ampere, load, temperature rise, etc.

¢ Monitoring and periodic checking of accuracy of this instrument, recalibration, cleaning
of electrodes/sensors.

B.2.3 Breakdown maintenance

e The need for doing breakdown maintenance can arise due to the failure of any critical
equipment high fluctuation in inlet quality of effluent, the collapse of the secondary
treatment system, etc.

e During this, the respective equipment to be immediately repaired by replacing the faulty
part (spares), analysing the source due to which fluctuation of inlet parameter has
occurred and rectifying the same.

B.2.4 Annual shutdown maintenance

e Shutdown maintenance is to be planned annually along with other plants of the industry
for overhauling of the equipment. During the annual shut down, the maintenance period
should be planned in such a way that all the equipment can be opened overhauled.

e In the case of tertiary treatment plant involving ion exchanger reins, and/or membrane
process, necessary chemical cleaning of resin or membrane should be carried out as
recommended by the manufacturer.

GP2.3 Healthcare facilities shall have an ongoing educational
programme for the efficient usage and conservation of water for all
the stakeholders (staff, patient and visitors).

§2.3.1 Healthcare facility shall have a plan to train the staff on water savings
techniques

e Establish an employee water education program, and it should communicate the
information regarding the importance and need for the Water Conservation Programme
and the importance of everyone’s contribution to the success of the water conservation
goals of the entire organization.

e Training should be given to the staff on the new procedures and water conservation
equipment.

e Use a wide variety of methods to communicate the ongoing water conservation message
like IEC  material, new and/or revised operating guides and manuals, emails, water
conservation progress reports, etc.

e Get employees involved. Establish incentive programs to encourage and reward
participation.

e Create a “Water Conservation Ideas Box” where employees can submit suggestions on
how the organization can save water.

¢ Reward employees who spot leaks and other instances of water waste.

41| P age -NPCCHH Guidelines for Green and Climate Resilient Healthcare Facilities



2.6 Summary of key intervention for water management

Table 8: Summarization of the key interventions in different facilities for water management

Availability of low flow plumbing fixtures like taps with a flow
restrictor, dual flush toilets, showers, etc. in the handwashing area, v v v N4 N4 N4
washroom, and in-service area.

2 Sensor operated urinals should be available in the washrooms. v v v v v v